S ;r—_; s
e

e 124 2 NEE =T
- High Speed, 1-Needle, Upper-and Lower
~ Feed Lock Stitch Machine W/Large Hook

@mh’tam

PME-060502 SUNSTAR MACHINERY CO LTD




QMMM IUANADID

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QZEF Dl AIZEFZ] TEZI DU |- veveererreemeeneeneeneeeetesessessesseasesseasesseeseeseeseeseeseensensensensensensensensens

Upper Shaft & Needle Bar & Upright Shaft & Lower Shaft Mechanism
AFE HISEH D QIZ, SEEZH o ooveeereeerreerie ettt

Presser Foot & Upper Feed Mechanism

L2 Q1 AT Q]S | ceveverererereremeunuesnenseeesessessseseseesesenesssssesssesesesesesesesesesssssssesesesesaeas

Lower Feed Mechanism
BHILIOIES T covvveeeeimmiee ittt ra e e

Presser Bar & Knee Lifting Mechanism

SEM D DEE] DM cevveerrreeeirieiiie i e
Lubrication
TR T covvveeeeemmeree e ettt e e e e e et e e e ee e e nnaneeeas
Accessories
O MIATZ] IFH| vvveeeemmmmeee ettt ettt et et e st e e e e e e et e e e s s e e e e e nareeeennns

SunLhtar

NOTE : Parts are Subject to Change In Design Without Prior Notice




Y XYY LA

Machine Body & Thread Tension Adjusting Mechanism

A-26 @
A26 ®
A26 @

A-39 &%

| ESE

A-25
TrTT

A-23 A-24

S555A-25

| ESE

A-18

1 A-19

A-20

A-42

A-33
-

@+
= 1 A-33

O (A10-11 1 A-10-4  AT0-6 A1P-8 Aq0.10 | A1
A-10-1 | A-1-1
e Ba=—0 Q000 |
! A-10-3= = AT10-2 A-10-7 A-10-9'
___________________________ ) e A
1 1
A-41 A-41
e — I | W— —
-A:'r.!‘ 57 I 4.
\-3( A-29 A-30 A2
A-35 ‘ A-36




SunLhtar

Ref. No. Parts No. Note Name of Parts = = Q'ty Asﬁ:: bly
A-1 AS-001960-00 ARM BED ASS'Y gl =(x) 1
A-1-1 GP-007728-04 ARM ok 1
A-1-2 GP-007802-00 BED W= 1
A-2 GP-007932-00 FACE PLATE w3 1
A-3 01-110R-1230 RUBBER PLUG(NEEDLE BAR ADJUSTING HOLE) | HZFa3u}r) (3) 3149 (3) 1
A4 SC-0214-3400 SCREW(11/64" N =40) - ALs} - 418 (4118) 1
A-5 SC-0498-3710 SCREW(11/64" N=40) ZpapA} o)L p AL (4122) 1
A-6 01-007C-3400 THREAD GUIDE FOR A-1 FAl ok 2
A-7 SC-0120-1230 SCREW (9/64" N =40) £ A =AM AF(2118) 2
A-8 01-109C-3400 COVER FOR TAKE-UP LEVER A3 7] 7w 1
A-9 SC-0543-2302 SCREW(11/64” N =40) B 8 A 224 L}A}(4525) 1
A-10 40-104A-640L, TENSION COMPLETED ASS Y Az A7 1
A-10-1 | 40-504A-1230 TENSION RELEASE PIN A=A 1
A-10-2 | 40-104A-1230 TENSION PAST SOCKET Azd AR2A 1
A-10-3 | 40-604S-1230 SET SCREW FOR A-10-5 A 2 A AR Z A AL 2
A-10-4 | 40-111G-1230 CHECK SPRING ww ~z2 (D-146) 1
A-10-5 | 40-404A-1230 TENSION STUD Az A AR Z 1
A-10-6 | 40-204A-1230 TENSION DISK Ay A A 2
A-10-7 | 40-304A-1230 TENSION RELEASE WASHER AzA A~z ubz] 1
A-10-8 | 40-333G-123B TENSION SPRING AAH 2 A= (123B) 1
A-10-9 | 40-804W-1230 RATCHET FOR A-10-10 AABZz A T A ET 1
A-10-10 | 40-704C-1230 TENSION ADJUSTING KNOB AzAAANZHAE 1
A-10-11 | 40-008R-1230 TENSION COMPLETED RUBBER CAP A 2 A2 77 1
A-11 SC-0114-1230 SCREW (15/64" N=28) 5] o) = A} A} (Bh) (4515) 1
A-12 01-032C-1230 THREAD GUIDE FRONT THA A o] 1
A-13 SC-0499-1230 SCREW (11/64" N=40) 324 A o] L} AH(4515) 1
A-14 44-008A-3400 UPPER THREAD OIL FELT CASE QA F-5-4 E z}o) 1
A-15 SC-0120-1230 SCREW (9/64” N=40) 2 o3 Z A }AH(2118) 1
A-16 44-009M-3400 UPPER THREAD OIL FELT AAFeAE 1
A-17 01-027A-1230 THREAD GUIDE WITH THREE HOLES ASS'Y | Al A A o] (&) K 1
A-17-1 | 01-015A-1230 THREAD GUIDE WITH THREE HOLES A FH A o) 1
A-17-2 | 01-027C-1230 NUT FOR A-17 A FHAL o= 1
A-18 GP-007936-00 TOP COVER =7 1
A-19 SC-0498-3710 SCREW(11/64" N =40) 7 atzt o] b A} (4122) 6
A-20 GP-007944-00 TOP COVER GASKET =R 7f A 1
A-21 01-116A-2350 GUIDE BAR FOR THREAD Aok B 1
A-22 01-027C-1230 NUT FOR A-21 AT AR o] E 1
A-23 GP-007667-00 BACK COVER SE7 1
A-24 GP-007668-00 BACK COVER GASKET S E=7 7}~ A 1
A-25 SC-A156-4118 SCREW (9/64” N =40) FEo] Yyn] zteaja} 8
A-26 01-110R-1230 RUBBER PLUG FOR A-1 HAyFels) (&) 314 (3) 3
A-27 01-012R-1230 RUBBER PLUG FOR A-1 Wk 7ebs) (42) 34 (5) 2
A-28 GP-008069-00 MODEL MARK zduls 1
A-29 01-035P-1370 MACHINE NUMBER PLATE HE 1
A-30 01-035P-7400 SETTING PIN FOR A-29 HEz 2
A-31 01-434A-1230 SLIDE PLATE ASS'Y n I (F) 1
A-32 01-212A-3400 NEEDLE PLATE vl 1
A-33 SC-A119-4119 SCREW (11/64" N =40) FH2o] HA zH2pab 3
A-34 01-044A-257A HOLDER FOR ATTACHMENT Al 0] &) 32}t 1
A-35 GP-007665-00 BED SUPPORT A W =HER]A 2
A-36 GP-007666-00 BED SUPPORT B W =3B 2
A-37 GP-007672-01 ARM BACK SIDE COVER A rEm AW A 1
A-38 GP-007707-00 ARM BACK SIDE COVER B g EmAMB 1
A-39 SC-A170-4124 SCREW(9/64” N =40) Eo| vpely A2pAp 5
A-40 WS-000077-00 WASHER A ZF-frel=9h A 1
A-41 01-035P-7400 PIN mdul=z3 2
A-42 01-043R-640L UPPER FEED DRIVING SHAFT (LARGE) RUBBER CAP | =743 $-5Z 31 5 u}s)) 1
A-43 GP-015033-00 ARM BACK SIDE COVER A-GASKET | ZHAWA 7}27 1




Upper Shaft & Needle Bar & Upright Shaft
& Lower Shaft Mechanism
Y=, HiEO % =, Ol &

B-8
]
B-12 g4 B-17
i B-10 'B-14
B.2 4 B-7 @ 11 [ ] LN [ ]
I
B-24 L
= B3 Bs5
(™ o= 0O M o :
B2 B4 i
B-23 Be B9 B-1 S LB.J
> -13 B-15
B-21 B-22
B-31
B-30 - If_ '''''''' 71
B-26 i
B-29 ! |
! !
| |
B-28 | |
B-33 * “ B-27 | i -
[P _ s s ey
- . B-41% © B-40
B-32 B-25 _B41a W
= B-42
B-35~ @ B-34 B-38
B-36 B-37
= B-43
. < B-39
-
| BASe M 5y

B-62 B61 B-60

o ‘ @ B-47 B-48 ¢ B-53 B-51 -
b o= %

‘ B-58 B 54 1B-50 |
B-59 ® g b=d
B-64 l B-57 B-52
&= O

B-65 ges

B-19




SunLhtar

Ref. No Parts No. Note Name of Parts = | Q'ty Asﬁgl bly
B-1 GP-007717-00 MAIN SHAFT Ay 1
B-2 02-115C-2500 OIL ADJUSTING PIN FOR B-1 AE=gFzA9 1
B-3 02-016R-1230 O-RING FOR B-2 Az=sZFz47 0-8 1
B-4 02-020M-1230 UPPER SHAFT FELT AEAE 1
B-5 02-118W-1230 UPPER SHAFT URETHAN WASHER | AF&$-#ele}A 1
B-6 GP-007648-00 MAIN SHAFT BUSHING(FRONT) AFZ=A B 1
B-7 02-010M-3400 OIL FELT FOR B-6 AFZ oAl E 1
B-8 SC-0507-1230 SCREW (15/64” N =28) AF=BA) 7 A AL (4515) 1
B-9 02-121A-1230 MAIN SHAFT COLLAR w A2 =AW 71 1
B-10 SC-0504-1230 SCREW(1/4” N =40) A2 7] A A YAFH(4515) 2
B-11 02-104A-3400 MAIN SHAFT BUSHING (CENTER) AEEEA 1
B-12 SC-0507-1230 SCREW(15/64" N =28) AFZ2A) 31 AL} AF(4515) 1
B-13 02-211A-1230 MAIN SHAFT GEAR AFZ7]e] (ZAh 1
B-14 02-014A-640L. SCREW(1/4” N =40) BHRo|y =} 2
B-15 GP-007649-00 MAIN SHAFT BUSHING (REAR) AEZ B 1
B-16 02-028C-1230 OIL SEAL FOR B-15 A=z 0 A 1
B-17 SC-0507-1230 SCREW (15/64" N =28) A= BA A AF(4515) 1
B-18 02-006A-3400 PULLEY Z7 (=AF) 1
B-19 SC-0150-2500 SCREW (15/64" N =28) Z32| A AF4122) 2
B-20 SC-0188-1230 SCREW (5/16" N=24) Z2 41 H(4124) 1
B-21 GP-007718-00 COUNTER WEIGHT PEE] 1
B-22 SC-0123-1230 SCREW (9/32” N=28) 2] F 70 9] ] A L} AH(4422) 1
B-23 SC-0124-4522 SCREW (9/32” N=28) E2 o=tz o) 1
B-24 SC-A129-4515 SCREW(1/4” N =40) FEo|HE}AH(SCI15) 2
B-25 AS-002103-00 THREAD TAKE UP LEVER ASS' Y A7 (%) 1
B-25-1 | 08-501A-3400 THREAD TAKE UP LEVER A7 1
B-25-2 GP-007716-00 NEEDLE BAR CRANK Al = = 1
B-25-3 | 08-503A-146L THREAD TAKE UP LEVER CRANK REHELE] 1
B-25-4 | 08-504A-3400 NEEDLE BAR CRANK ROD g adaze 1
B-25-5 | 08-505A-257U NEEDLE BAR HOLDER vl zte 1
B-25-6 | 08-506P-3400 THREAD TAKE UP LEVER HINGE PIN | AA7]81x]= 1
B-25-7 | 08-5075-3400 NEEDLE BAR CRANK SCREW(LEFT) | »l=dlZ A AL 1
B-25-8 | 08-508S-123A NEEDLE BAR HOLDER SCREW v 3o AL 1
B-26 SC-0507-1230 SCREW(15/64" N =28) A= 5] 1A AH(4515) 1
B-27 04-006A-1230 SLIDING BLOCK FOR B-25 vt g &3 1
B-28 04-101A-3400 NEEDLE BAR s 1
B-29 04-108A-1230 NEEDLE BAR UPPER BUSHING B AFEAI(C) 1
B-30 SC-0113-3400 SCREW(11/64” N =40) Bl BEAI LA (4515) 1
B-31 04-104R-1230 RUBBER CAP FOR B-29 v A A e (314) 1
B-32 04-109A-123B NEEDLE BAR LOWER BUSHING v 3lA (C) 1
B-33 SC-0113-3400 SCREW (11/64” N =40) Bl B HAH(4515) 1
B-34 04-002C-640L THREAD GUIDE vt Al o] 1
B-35 SC-A131-4522 SCREW(1/8” N=44) FE o g2 AH(8C22) 1
B-36 - NEEDLE Hhs 1
B-37 GP-007650-00 UPRIGHT SHAFT DES 1
B-38 GP-007651-00 UPRIGHT SHAFT BUSHING(UPPER) | &AF2A 1
B-39 GP-007652-00 UPRIGHT SHAFT BUSHING(LOWER) | $1&3}3-4] 1
B-40 02-212A-1230 UPRIGHT SHAFT GEAR(UPPER) A=A o] (FAD 1
B-41 SC-A129-4515 SCREW(1/4” N =40) EEo|HEHAN(SCIS) 2
B-42 SC-0114-1230 SCREW (15/64" N =28) g o] =M AL (TF) (4515) | 1
B-43 SC-0114-1230 SCREW (15/64" N =28) o] =R vAYA ) (4515) | 1
B-44 02-213A-1230 UPRIGHT SHAFT GEAR(LOWER) N =3l7]o (FAD 1
B-45 SC-A129-4515 SCREW(1/4” N =40) FE o] Z1}A}H(SC15) 2
B-46 GP-007640-00 LOWER SHAFT 3= 1
B-47 07-005M-1230 LOWER SHAFT FELT A E 1
B-48 07-004S-1230 CAP SCREW FOR LOWER SHAFT OIL FELT | 3}& 9 & EZZ o] )AL 1
B-49 02-214A-1230 LOWER SHAFT GEAR (REAR) == 7] o] (ZAD 1
B-50 SC-A129-4515 SCREW(1/4” N =40) B2 o]y Z=}AH(SCI5) 2
B-51 GP-007644-00 LOWER SHAFT BUSHING(REAR) 3354 1
B-52 SC-0114-1230 SCREW (15/64” N=28) ol =AM TAYAL (5H) (4515) | 1
B-53 44-025A-1230 LOWER SHAFT COLLAR odA=IE}(B)7.94x17X8 | 1
B-54 SC-0104-5607 SCREW(11/64” N =40) st o] B B AIJAF(4517) | 2
B-55 GP-007642-00 LOWER SHAFT BUSHING(CENTER) | 3}&Z%5A] 1
B-56 GP-007641-00 LOWER SHAFT BUSHING(FRONT) & RA 1
B-57 SC-0361-1230 SCREW(3/16” N=32) 3= dx A AL 1
B-58 07-015G-1230 SPRING FOR C-57 g o2 AAAEZEY 1
B-59 SC-0114-1230 SCREW (15/64" N=28) o] =M AL () (4515) | 1
B-60 07-007A-146L ROTARY HOOK 7FaFHSM-B(ISU) 1
B-61 07-225A-64L7 BOBBIN EE 1
B-62 07-106A-146L. BOBBIN CASE ASS' Y wualA o] A~ 1
B-63 07-013A-1230 HOOK RETAINER Z}apx}o 1
B-64 07-011W-1230 SPRING WASHER FOR C-65 7 alzto] 9} A 1
B-65 SC-0174-1230 SCREW (11/64” N =40) Zpupzk o] AL (4D (4122) 1




TRE R SHoIE A

Presser Foot & Upper Feed Mechanism

C-53

C-56 C-56
[ ]

C-52? C-55 C-54 C-55

Q C-51
C-50
C-47 ©
c-4sg O O
3 C-48 %9
C-46
Ic-ss
Q C-39
walliez c-s
c-19 c-23
| fo¥erd | T .
O
C-180 C-22
C-42 C-40
C 17  C-14 C-15
o g e 5
C-16 c-13
—C-41
C-11
C-44 c-43
= @os = @ O o
c9
C-3¢ C-34 ce C7
Tcasl Beo 7
C-5
o o
c35 C35 a Q0
> (o]
. C-4 °c-a

]'c-ss

GI' C-60 C-59
@ o e |

C-61 C-57

C-63

c-e6) 0 @
C65 g0

AR

C-64
C-20

C-25n w C-27
O y
C-24 Cc-21 | c-27
@ C-26
C-29 C-30
= o]
C-28

C-31

=

C-32




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Qty Asﬁgl bly
c-1 05-020A-3400 MAIN PRESSER FOOT ASSEMBLY Fy it 1
Cc-2 15-131A-3400 UPPER FEED LEVER k-5 (C) 1
c-3 SC-0365-3710 SCREW(9/64” N =40) HFSHAM AL ED (4118) | 2
C-4 15-129A-3400 UPPER FEED LEVER HOLDER rEukex gl (C) 1
Cc-5 15-107A-3400 UPPER FEED DRIVING ROD (499MM) |43 $EF=49MM(C) 1
C-6 15-0285-3400 HINGE SCREW FOR D-5 R e Rt A=A Y 1
Cc-7 15-008S-3400 HINGE SCREW FOR D-5 Sz 2oohlal 1
C-8 SN-0105-3400 NUT (15/64” N=28) Y e=Zech}Ab E(4000) | 2
Cc-9 15-134A-3400 UPPER FEED ADJUSTING LINK R oxalg 1
C-10 15-006S-3400 HINGE SCREW FOR D-9 Sz Ithia} 1
c-11 06-021W-7400 WASHER FOR D-10 ERELER 1
Cc-12 SN-0107-1230 NUT (9/32" N=28) 3] o) =z A7) AU AR E(4000) | 1
C-13 15-001A-3400 CONNECTING STUD SHAFT PR 1
C-14 15-103A-3400 BLOCK EFUEH L EEHEH(0) 1
c-15 05-014C-1230 STOP RING FOR D-13( ¢ 4) AAHE 1
C-16 06-051W-7400 WASHER FOR D-13 Z A IAA 1
C-17 SN-0116-3400 NUT (1/4” N=40) 49 $-% x4 S E (4000) 1
Cc-18 15-104A-3400 UPPER FEED ADJUSTING CRANK o=z 7R 7(C) 1
C-19 15-0055-3400 SCREW (15/64" N =28) $H x4 TR FAH A} 1
C-20 GP-009487-00 UPPER FEED DRIVING SHAFT (LARGE) | =30t S22 1
c-21 10-042C-2700 O-ring 2 53¢ %3 O-Ring | 1
Cc-22 15-012A-3400 BUSHING FOR D-20(FRONT) 23] = 20B/S(1472X 23X 27) | 1
c-23 SC-0114-1230 SCREW (15/64" N=28) 3] o] = A A (3H7) (4515) 1
C-24 15-054A-640L REAR BUSHING FHETEFEA(0) 1
C-25 SC-0114-1230 SCREW (15/64" N=28) I o] = A UAL (T (4515) | 1
C-26 15-110A-3400 REAR CRANK rEWaReEEIRTE(C) | 1
Cc-27 SC-A129-4515 SCREW(1/4" N=40) Z2 o] Z}AH(SCI5) 2
Cc-28 15-114A-3400 UPPER FEED DRIVING SHAFT ROD | x4 ex22(0) 1
Cc-29 15-015S-3400 HINGE SCREW FOR D-28 rEtegeEZ2occhial | ]
C-30 SN-0107-1230 NUT (9/32" N=28) 3] o] =2 A7) QAU E(4000) | 1
C-31 06-017P-3400 CONNECTION PIN FOR D-28 Slo]|F=d A 1
Cc-32 SC-0122-1230 SCREW (15/64” N=28) B bR Z= A VFAH(4522) 1
C-33 15-032C~3400 UPPER FEED LEVER SUPPORT PLATE | xS41h--% ¥ x| =] 2 1
C-34 SC-0179-3710 SCREW (11/64” N =40) 573 F AL (4125) 2
C-35 15-033C-3400 SUPPORT RING FOR D-33 R L e 2
C-36 05-005A-3400 FRAME FOR D-41 rEukolel 2 A AL E ) Q) 1
C-37 SC-0179-3710 SCREW (11/64” N=40) A =7 F L} AL(4125) 2
C-38 SC-0318-3400 SCREW (9/32” N =40) Bz x4 UAH4122) 1
C-39 SN-0107-1230 NUT (9/32" N=28) 3] o] =2 A7) AYARA E(4000) | 1
C-40 05-008C-3400 SUB-PRESSURE ADJUSTING POLE Hryadelalzdy 1
C-41 05-009C-3400 SUPPORT PLATE FOR D-36 Bry2aetd zAd AT | ]
C-42 05-007G-3400 SPRING FOR D-36 BHEHEHAST 1
C-43 05-010C-3400 SUPPORT PLATE FOR D-36 B Z - 2hkelel Banx) 1
C-44 15-030S-3400 HINGE SCREW FOR D-2 = Fake- v thu Al 1
C-45 15-027 A-3400 L-SHAPED LINK R e LA = 1
C-46 05-017S8-3400 HINGE SCREW FOR D-8 regegr|aeplddnhal | 1
C-47 15-122A-3400 UPPER FEED DRIVING ROD 51MM | :=SAMELSE2T5IMM(C) | 1
C-48 15-0285-3400 HINGE SCREW FOR D-47 R = A e Y 1
C-49 15-021S-3400 HINGE SCREW FOR D-52 Rl EE TR achial | 1
C-50 06-051W-7400 WASHER FOR D-49 EZIHALIA 1
C-51 SN-0105-3400 NUT (15/64" N=28) S EEFech} AR E(4000) | 1
C-52 15-120A-3400 FRONT CRANK a2 gA 34 (C) | 1
C-53 15-005S-3400 SCREW(15/64” N =28) T+ FRAIY I 1
C-54 15-118A-3400 UPPER FEED DRIVING SHAFT (SMALL) | x=F4Asl-8-53 1
C-55 15-019A-3400 BUSHING FOR D-54 R R | 2
C-56 SC-0114-1230 SCREW (15/64” N=28) g o] = A AL (RHD) (4515) | 2
Cc-57 15-123A-3400 UPPER FEED ADJUSTING CRANK EZUAELeEZzAFANF(C) | 1
Cc-58 15-005S-3400 SCREW(15/64” N =28) T FRAIY I 1
C-59 15-024A-3400 UPPER FEED ADJUSTING SHAFT R R o 1
C-60 15-026W-3400 WASHER FOR D-59 2 ALEE 2 A 0l A 1
C-61 15-025C-3400 NUT FOR D-59 A E R AU E 1
C-62 GP-009630-00 CONNECTING ROD AL EA R (C) 1
C-63 GP-009631-00 FEED DRIVING ECCENTRIC CAM R ] 1
C-64 SC-A129-4515 SCREW(1/4” N =40) FE | HEHAN(SCIS) 2
C-65 44-023M-3400 OIL FELT A EAFEFHEE | ]
C-66 44-015C-3400 OIL FELT HOLDER AL} =M 2= 9 Al zlo) 1




Lower Feed Mechanism
OHL O|= A

D-33 i D-63
D-37 ° I
D-65 JD-SG D-60
R ) e fa
- D-59 =
1 l‘ D-58 D-61 é D-64
D-67 D-66 (.57 |
{__D-62 N
D-27
r 1 D25 |
e} g O -
L., D-25; D-23 Lo .. _
D-24 DEO D-24
D-26 g =4 == O
D-29 D-28 D-31 D-32
D-18
ol o
D-18 D-16
D-13  D-14
e )
D-15 4 D-11 ‘ID-15
D-20
P
p-12l ] p-12
D-3 D-5 D-7 D-9
. & =
D-2 D-1
" § *e ]

D-4 D-6 D-8 D-10




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q'ty Asﬁgl bly
D-1 GP-007653-00 FEED ROCKER SHAFT Sl 1
D-2 01-037R-1230 FEED ROCKER SHAFT RUBBER CAP | 434 315n}7) 1
D-3 06-119A-3400 FEED ROCKER SHAFT FRONT BUSHING | &= k521 (C) 1
D-4 SC-0114-1230 SCREW (15/64" N=28) ) o) =W TAYAL () (4515) | 1
D-5 06-020A-3400 BUSHING FOR E-1(CENTER) YUY EB/S 1472X225%x20 | 1
D-6 SC-0507-1230 SCREW (15/64" N =28) AL EBA] A AL (4515) 1
D-7 02-113A-3710 THRUST COLLAR A Z=71eH(14.72 x 22 X 85) (C) 1
D-8 SC-A129-4515 SCREW(1/4” N =40) FEo]HEHAH(SCI5) 2
D-9 GP-007654-00 BUSHING FOR E-1(REAR) Y F 54 1
D-10 SC-0507-1230 SCREW(15/64" N =28) AFEBA] A AL (4515) 1
D-11 GP-007655-00 FEED ROCKER ASS' Y B g5 1
D-12 06-0235-3400 SCREW(3/16” N=28) Bk 9 3 AU A} 1
D-13 GP-007656-00 FEED BAR SHAFT B 1
D-14 04-009C-3710 E-RING ($5) BE] 1
D-15 SC-0175-1230 SCREW (11/64” N=40) o}o] F =1 7} A} (4522) 2
D-16 06-125A-3400 FEED BAR Y3 ) 1
D-17 06-007A-123B FEED DOG EYA-132(P=21) 1
D-18 SC-0130-1230 SCREW(1/8" N=44) B4 F A (4122) 2
D-19 06-116A-3400 FEED ROCKER SHAFT CRANK 2 72 =(C) 1
D-20 SC-0253-7400 SCREW (1/4” N=24L=17) L2 == 3 FH A} (4118) 1
D-21 06-017P-3400 CONNECTING PIN FOR E-37 Slolx=d A 1
D-22 SC-0122-1230 SCREW (15/64" N=28) EUA S a1 A AF(4522) 1
D-23 GP-007694-00 FEED LIFTING SHAFT = 1
D-24 SC-0360-3400 SCREW(3/8" N =28) S 2 XA 2
D-25 06-030C-3400 NUT FOR D-23 EQA A YA 7] HE 2
D-26 GP-007659-00 FEE LIFTING SHAFT FRONT CRANK |Edj === (A) (C) 1
D-27 SC-0497-1230 SCREW( 3/16" N=28) S H) 3AJAH(4122) 1
D-28 06-026A-3400 SLIDE BLOCK FOR E-16 EABE = 1
D-29 06-127A-3400 SLIDING BLOCK BB (C) 1
D-30 SC-0128-7400 SCREW(11/64” N =40) ol B7eFE4-15 (4118) 1
D-31 06-032A-1230 CONNECTION SCREW FOR E-33 o)l =xA7] dAT A} 1
D-32 SN-0107-1230 NUT (9/32" N=28) 3] o) =24 7| A AYAR E(4000) | 1
D-33 06-154A-1230 CRANK ROD FAAR=(C) 1
D-34 06-001A-3400 FEED CAM 3] o) =7} 1
D-35 SC-0509-1230 SCREW (15/64" N =28) 3] o] =7 A FAH(4515) 1
D-36 06-007C-1600 STOPPER C-RING FAIAZ=AEFHZY(20D) | 1
D-37 06-103A-3400 Y-ROD BRIER=Y 1
D-38 06-102A-3400 CONNECTION RING FOR Y-ROD glolZ=d A2 (C) 1
D-39 06-104A-3400 FEED LINK o) =8 A(C) 1
D-40 06-032A-1230 CONNECTION SCREW FOR E-43 3] o] =247 A AT AL 1
D-41 SN-0107-1230 NUT (9/32" N=28) g o| =2 A7) A AR E(4000) | 1
D-42 06-005A-3400 CONNECTION SHAFT FOR E-43 Jol=dITAAEH 1
D-43 06-108A-3400 FEED REGULATOR ) o) =24 7) 1
D-44 SC-0122-1230 SCREW (15/64" N=28) EuubR] & A AL (4522) 1
D-45 SC-0330-7400 SCREW(15/64" N=28) AR YW ZA FTHUAH4422) | 1
D-46 SC-0183-2700 SCREW (15/64" N =28) w] o] AT UIALB (4122) 1
D-47 06-110A-3400 BUSHING Jol=xdEHEA(C) 1
D-48 SC-0507-1230 SCREW (15/64" N=28) AP 282 A AL (4515) 1
D-49 06-109A-3400 FEED REGULATOR SHAFT Fo)l=xAZ(C) 1
D-50 GP-007776-00 STITCH LENGTH ADJUSTING SCREW | 3] o] =z A cto|d = 1
D-51 06-010R-1230 O-RING FOR E-50 EREEXS 1
D-52 06-026P-1230 FEED REGULATOR DIAL PIN choldd 1
D-53 06-027G-1230 FEED REGULATOR DIAL SPRING tholg Az 1
D-54 06-007C-3400 STITCH LENGTH ADJUSTING DIAL |t}he]d &A= A2 1
D-55 SC-0193-1230 SCREW(3/16” N=28) t}o) o T 1A pA}(4122) 1
D-56 06-060A-3400 FEED REGULATOR ARM ERENEERETES 1
D-57 SC-0184-1600 SCREW(3/16” N=28) S == = FH A1 (4118) 1
D-58 SC-0174-1230 SCREW (11/64” N=40) 7}t zt o] LA} (AL (4122) 1
D-59 GP-008101-00 FEED LEVER SHAFT FAE W & 1
D-60 06-042R-1230 FEED LEVER SHAFT O-RING AR Y= 0-9 1
D-61 06-053W-1230 CORRUGATED WASHER FOR E-59 ) 2} 1
D-62 06-050A-1230 REVERSE FEED CONTROL LEVER ARG (=AE) 1
D-63 SC-0186-1230 SCREW (3/16" N=32) oz ¥ 32 FAH(4118) 1
D-64 SC-0185-1230 SCREW (3/16" N=32) AW D pAF(4124) 1
D-65 06-114C-3400 TENSION SPRING SUSPENSION PLATE | GXl#|# &A= o] 1
D-66 SC-0497-1230 SCREW( 3/16" N=28) S =P =2 (A) a4 AH4122) | 1
D-67 06-024G-1230 SPRING FOR E-62 Y] Az 1




Presser Bar & Knee Lifting Mechanism

QE-17
E-15 E-19
E20=- 1
E-18/ E-21
E-14 E-11  E-10
E— s ==
o= "5 JE'S
E-14 E-12

E-6' " E-5 E-1

11
E-35

E-32




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q'ty AS:!::I. bly
E-1 05-101A-3400 PRESSER BAR FE9(C) 1
E-2 05-021A-3400 SUB-PRESSER FOOT HEry2a 1
E-3 05-019M-3400 NEEDLE SAFETY WIRE HlS R 5 9} o] o) 1
E-4 SC-A156-4118 SCREW(11/64" N =40) E 2 o] n]2H-2}AH(SC18) 1
E-5 05-111A-1230 PRESSER BAR BUSHING FEYRAE 1
E-6 SC-0113-3400 SCREW(11/64" N =40) s A AL (4515) 1
E-7 05-011A-3400 BRACKET FOR PRESSER BAR LIFTER |2d]-&-2]7] Ba}7l (K3463) 1
E-8 SC-A129-4515 SCREW(1/4" N =40) EEolFHAHSCI5) 1
E-9 05-013A-3400 GUIDE SHAFT FOR F-8 R =R R 1
E-10 SN-0116-8270 NUT (1/4" N=40) £ elo] =8 AlA E(4000) 1
E-11 05-012A-3400 ROLLER FOR F-8 e = R RN 1
E-12 05-115A-3400 GUIDE SHAFT FOR F-8 R X PR Y8 1
E-13 05-016P-3400 LOCK PIN FOR F-13 Bl 233 3 X 3 2 2
E-14 SC-0178-7400 SCREW(11/64" N =40) A5 YA (F) (4118) 2
E-15 05-004A-3800 PRESSER SPRING gHzAAE 1
E-16 SC-0367-3400 SCREW(9/16" N =20) A =AU A}(4322) 1
E-17 SN-0100-3400 NUT (9/16" N=20) 4 = AH YA E.(4000) 1
E-18 05-006A-7400 PRESSER BAR LIFTER XM 1
E-19 05-018P-3400 HINGE PIN FOR F-19 xR 1
E-20 SC-0499-1230 SCREW(11/64” N =40) AL A o] L} AH(4515) 1
E-21 05-022C-3400 STOPPER FOR F-19 =287 AEH3IX20 1
E-22 AS-001943-00 KNEE LIFTING LEVER ASS Y pzoyw(x) 1
E-22-1 | GP-007700-00 KNEE LIFTING LEVER 223 1
E-22-2 | GP-007677-00 KNEE LIFTING LEVER BUSHING FE2&HHH A 1
E-23 43-0015-3400 HINGE SCREW FOR F-23 FEEH At 1
E-24 GP-007675-00 TENSION RELEASE PLATE Al=Z7)| 3 1
E-25 16-015S-3710 HINGE SCREW FOR F-25 A A= FAch AL 1
E-26 15-033C-3400 SUPPORT RING FOR F-25 R L B R 1
E-27 GP-009485-00 TENSION RELEASE PLATE COVER |Al%37374 1
E-28 SC-0543-2302 SCREW(11/64" N =40) E-7w] 3] | R L} A} (4525) 2
E-29 40-001C-3400 TENSION RELEASE PIN AxZz7)9 1
E-30 43-003A-3400 CONNECTION HOLDER T2 Bale) 1
E-31 GP-009484-00 HINGE SCREW FOR F-31 nzegBohlal 1
E-32 43-102A-3400 KNEE LIFTER PULL ROD nzegn 1
E-33 43-011M-1230 FELT WASHER FOR F-33 nzoRYE 1
E-34 SN-0119-1230 NUT (3/16" N=28) A o} A 25 AR E.(4000) 1
E-35 SC-0179-3710 SCREW (11/64” N =40) =7 A pAF(4125) 2
E-36 AS-002106-00 KNEE LIFTING LINK ASS' Y neoga(zx) 1
E-36-1 | GP-008221-00 KNEE LIFTING LINK STOPPER e L 1
E-36-2 | GP-007702-00 KNEE LIFTING LINK nezedgs 1
E-36-3 | PN-000140-00 KNEE LIFTING LINK ADJUST PIN |F&&383vxd 1




Lubrication

=52

F-18 mme
F-14 =
F-15 =

F-5

=
F1or [ o

e FA12
o F-16 ﬁ F-1
+ F17
QO e
F-3
(-] \\\
F-124
F-22
=8
F-23 F-25
e oC
F-26
oC
F-27 by S
F-27-2
U
F-27-1
F-29
F-100 I F-11
— W Fo
F-30 6 F-27-3
F-6-13Q) I F-6-14
F-6-8 F-6-6
NN i =
F-67 J 8
F-6-3
F-6-4
F-6-10 F-6-9
F-6-12
-4
F-6-11071¢ =
000 F-8
111 F7




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q'ty AS:!::I. bly
F-1 44-001C-2500 OIL GAUGE WINDOW +3 1
F-2 44-002R-2500 O-RING FOR G-1 0-3 1
F-3 44-012C-1230 OIL RETURN TUBE( ¢ 3) gt = 1
F-4 44-046M-3500 OIL RETURN FELTER dFAE 1
F-5 44-017C-1230 OIL RETURN FELTER HOLDER 3} 73 E %} o] 1
F-6 44-150A-640L, OIL PUMP ASS'Y APz (R) 1Set
F-6-1 44-012A-2350 OIL PUMP BODY LX) 1
F-6-2 44-010C-1600 NIPPLE FOR OIL RETURN TUBE AFsUE 1
F-6-3 44-009C-1600 NIPPLE FOR LOWER SHAFT OIL SUPPLY |3}&F¢4 = 1
F-6-4 44-026A-1230 IMPELLER Q=g 1
F-6-5 44-117A-1230 PISTON IAE 1
F-6-6 44-118G-1230 PISTON SPRING IAEATE 1
F-6-7 44-120P-1230 PISTON SPRING PIN IAEATZHS 1
F-6-8 44-119S-1230 PISTON SPRING PIN SCREW I AEAZI A} 1
F-6-9 44-104C-2350 OIL PUMP COVER o dg =AY 1
F-6-10 | 44-024C-1230 OIL PUMP CAP ogg=A 1
F-6-11 | 44-105C-2350 MAGNETIC HOLDER A} 7o) 1
F-6-12 | SC-1208-1230 SCREW(9/64" N =40) S dF =AW A} 4
F-6-13 | 44-119A-1230 COLLAR FOR IMPELLER SHAFT E-Xb: b4t 1
F-6-14 | SC-0512-1230 SCREW(11/64" N =40) S APz ELA} 2
F-7 SC-0528-1230 SCREW (9/64” N =40) EFAH YA S 3 @
F-8 44-011W-1600 OIL PUMP BODY WASHER LXCIE: -8 KIS 3
F-9 44-016G-1230 OIL PUMP CONNECTING SPRING LudgzAAAEE 1
F-10 44-115A-1230 OIL PUMP CONNECTING COLLAR |Sdf=xEv}e} 1
F-11 SC-0542-1230 SCREW(11/64" N =40) ARF7| A GA} 2
F-12 44-012C-1230 OIL RETURN TUBE( $3) AR 7] F-Ffo] = 1
F-13 44-0000-1230 OIL WICK A ) 7] F4-5-A) 1
F-14 44-0000-1230 OIL WICK rRule=E g6 0 ) 1
F-15 44-0000-1231 OIL WICK s S5 1
F-16 44-026G-7400 OIL WICK HOLDER FOR G-12 e sto| Az 2
F-17 SC-0365-3710 SCREW(9/64" N =40) HAESH AU E)) (4118) | 1
F-18 GP-007669-00 OIL PUMP BRAKET o dg=zuas 1
F-19 SC-0173-4118 SCREW(3/16" N=32) o dg =z v A A YA} 3
F-20 GP-007719-02 OIL RECEIVER BRACKET S duto] v A 1
F-21 SC-000110-00 SCREW (M4 X P0.7) < oJubo) W gl WA A} 4
F-22 GP-007671-00 UPPER SHAFT OIL NOZZLE AE=FHez 1
F-23 GP-001035-00 OIL HOSE JOINT B LU A~%QEB 1
F-24 SN-0102-3800 UPPER SHAFT OIL PIPE NUT A& dsle) T E 1
F-25 44S001S-306H OIL HOSE( $5) L AdFTAFIJEBFHIES 1
F-26 GP-002026-00 OIL HOSE HOLDER(M) 2 s Axte) () 1
F-27 AS-001947-00 UPPER SHAFT OIL PIPE ASS' Y AE=F el Z(x) 1Set
F-27-1 GP-007714-00 UPPER SHAFT OIL PIPE R 1
F-27-2 | GP-007715-00 UPPER SHAFT OIL PIPE NIPPLE A& FSTte) ZU S 1
F-27-3 | SC-000330-00 UPPER SHAFT OIL PIP SCREW(7/16" N=28) |Ar&F8-3}o] Z 1A }A}L 1
F-28 GP-002026-00 OIL HOSE HOLDER(M) oAz Axbol(F) 1
F-29 GP-007670-00 LOWER SHAFT OIL SUPPLY PIPE e A 1
F-30 44-0000-1230 OIL WICK S FraA 1




wv
o
o
(724
v
o
O
3]
<

M A TA




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q'ty AS:!::I. bly
G-1 91-106C-2700 SEWING MACHINE COVER wAIAH () 1
G-2 01-042R-1230 HINGE SHEET RUBBER 812 325 () 2
G-3 01-241R-1230 RUBBER BASE FOR BED(A) AT (F) 2
G-4 01-213R-1230 RUBBER BASE FOR BED(B) A TF (%) 2
G-5 01-043C-1230 HEAD HINGE 3] 2
G-6 91-102C-1230 DRIVER (LARGE) =2ho| ¥ (d) 1
G-7 91-103C-1230 DRIVER (MIDDLE & SMALL) zglol ¥ (F.4) 1
G-8 91-001C-1230 ACCESSORY BOX ofA Ab2] B 1
G-9 91-011C-1230 OIL TANK 4=} 1
G-10 91-007A-2302 SPOD HOLDER ASSEMBLY Al &Zo] () 1
G-11 01-212A-3400 NEEDLE PLATE LIS -is 1
G-12 07-225A-64L7 BOBBIN Xl 4
G-13 91-012C-1230 HEAD REST w A ) 1
G-14 91-104C-1230 ATTACHMENT A F(STEEL) 1
G-15 SC-0204-1230 SCREW(9/64" N =40) A FEAH(4124) 1
G-16 41-101A-1230 BOBBIN WINDER ASSEMBLY AR (&) -4 1
G-17 GP-007724-00 OIL PAN oda 1
G-18 44-003M-1230 OIL PAN GASKET S A 7pAA 1
G-19 SC-0347-1230 SCREW (M8 % 1.25) W - e AL 2
G-20 44-005R-1230 PACKING FOR H-19 vl -7 e AL F 2
G-21 AS-002107-00 KNEE LIFTER ASS Y F2(=) 1Set
G-21-1 | GP-009525-00 KNEE LIFTER SHAFT T2 1
G-21-2 | 43-101R-1600 KNEE LIFTER PAD R A 1
G-21-3 | 43-102C-1600 KNEE LIFTER PAD INSERT PLATE | %&¥-3 %4}o|gt 1
G-21-4 | 43-101A-1230 HOLDER FOR H-21-2 FEA Ty Rd AT 1
G-21-5 | 43-108S-1230 SET SCREW FOR H-21-4 TRk A8 FH A} 1
G-21-6 | 43-106C-1230 KNEE LIFTER ARM JOINT COMPLETE | 2w d A=) = 1
G-21-7 | SC-0181-1230 SCREW(5/16" N=18) F2RA S} 2
G-21-8 | 43-108C-1600 KNEE LIFTING CONTROLLER SHAFT | A|e}A| 3 1
G-22 43-009C-1600 E-RING( $9) Al o] A 55 1
G-23 43-007A-1600 KNEE LIFTING CONTROLLER A o] A 1
G-24 SC-0106-7400 SCREW(15/64" N =28) EIAFHJAH(E) 1
G-25 SC-0545-1230 SCREW (15/64" N=28) A ] A A IAHF) 1
G-26 SC-0546-1230 SCREW(15/64" N=28) A o] A -2 AUAHH) 1
G-27 SN-0105-3400 NUT(15/64" N =28) FHIFTZAFIE 2
G-28 43-008G-1600 SPRING FOR H-23 A o] A A= 7 1
G-29 GP-012887-00 KNEE BASE RUBBER FE23E A A 1
G-30 91-108C-1230 OIL CAN(WITH OIL) 29N (EEFL) 1
G-31 60-101A-3400 BELT COVER ASS' Y W e (=) 1
G-32 - NEEDLE Hls 1Set






